
 June 2021

2020 Urban Water Management Plan



 

 

  
 

FINAL REPORT | JUNE 2021 

 
 

2020 Urban Water Management Plan 
 
 
 

Prepared for 

Zone 7 Water Agency 
 

Project No. 411-60-20-18 

 

 

 

 

 

 

 

  June 2021 

Project Manager: Rhodora Biagtan, PE  Date 

 

  June 2021 

QA/QC Review: Jim Connell, PE  Date 

 

 

 



 

 
 

R–411-60-20-18–UWMP–201023 

i Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

Table of Contents 

EXECUTIVE SUMMARY .................................................................................................................. ES-1 

California Water Code Requirements ............................................................................................... ES-1 
[...]
• City of San Ramon 

• Contra Costa Water District (CCWD) 

• East Bay Municipal Utility District (EBMUD) 

• Livermore-Amador Valley Water Management Agency (LAVWMA) 

• DSRSD-EBMUD Recycled Water Authority (DERWA) 



 
 

Chapter 2 

Plan Preparation  
 

 

 
R–411-60-20-18–UWMP–201023 

2-5  Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

The public hearing provided an opportunity for all Zone 7 water users and the general public to become 
familiar with the UWMP and ask questions about Zone 7’s water supply and its plans for continuing to 
provide a reliable, safe, high-quality water supply. 

2.5.3 Notice to Cities and Counties 

CWC Section 10621 (b) requires agencies to notify the cities and counties to which they serve water at least 
60 days in advance of the public hearing that the plan is being updated and reviewed. On November 24, 
2020, a notice of preparation was sent to the cities and counties and other stakeholders, to inform them of 
the UWMP and WSCP update process and schedule, and to solicit input for the 2020 UWMP and updated 
WSCP. A second notice was issued on March 10, 2021 that included a notice of the amendment of the 2015 
UWMP to incorporate demonstration of consistency with Delta Plan Policy WR P1. A copy of these 
notifications are included in Appendix E. The notifications to cities and counties, the public hearing 
notifications, and the public hearing and adoption are discussed in Chapter 10. 

 



 

 

 
R–411-60-20-18–UWMP–201023 

3-1  Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

CHAPTER 3  
System Description 

This chapter describes Zone 7’s history as a water agency, as well as its water system facilities and service 
area. In addition, this chapter discusses the climate, population, demographics, and land use within 
Zone 7’s service area.  

3.1 GENERAL DESCRIPTION 

Of the ten active zones of the Alameda County Flood Control and Water Conservation District (District), 
Zone 7 is the only one that provides water services in addition to flood protection. Zone 7 manages water 
resources and provides wholesale treated potable water supply to water retailers in the Livermore-
Amador Valley, serves treated water directly to a small number of direct retail customers, and serves 
untreated water to agriculture. This section provides an overview of Zone 7 and its water system.  

3.1.1 Zone 7 History 

The District was created in 1949 by the California State Legislature through passage of the Alameda County 
Flood Control and Water Conservation District Act to control flood and storm waters and to conserve 
water for beneficial uses. The District is also vested with the power to store water in surface or 
underground reservoirs within or outside of the District for the common benefit of the District; conserve 
and reclaim water for present and future use within the District; appropriate and acquire water and water 
rights; and import water into the District.  

In 1957, residents of Livermore-Amador Valley voted to create a separate Zone 7 Water Agency in 
response to groundwater overdraft, poor drainage and flood hazards, and uncertainty over future water 
supplies. Zone 7 is governed by a locally elected, seven-member Board of Directors (Zone 7 Board). Each 
director is elected at-large by residents within Zone 7’s service area to a four-year term. The Zone 7 Board 
sets policy and provides direction to Zone 7 management and staff. 

Zone 7’s key water resource management responsibilities include: 

• Serving as the contractor with DWR for the State Water Project 

• Managing the local water right on Arroyo Valle 

• Procuring other water supplies as necessary to meet demands 

• Providing wholesale treated water supply 

• Providing untreated water for agriculture 

• Sustainably managing the Livermore Valley Groundwater Basin 

• Operating and maintaining water treatment and transmission systems 

• Managing regional stormwater for public safety and protection of property 

Under Zone 7’s Groundwater Management Program, Zone 7 administers oversight of the local 
groundwater basin—the Livermore Valley Groundwater Basin—and prevents groundwater overdraft. 
Furthermore, the Sustainable Groundwater Management Act of 2014 (SGMA) designates Zone 7 as the 
exclusive local agency to become the Groundwater Sustainability Agency (GSA) for the groundwater 
basins within its statutory boundaries. In January 2017, Zone 7 formally accepted its role of GSA for the 
Livermore Valley Groundwater Basin. 



 
 

Chapter 3 
System Description  

 

 

 
R–411-60-20-18–UWMP–201023 

3-2  Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

3.1.2 Zone 7 Retailers 

Zone 7 is the water wholesaler for the Livermore-Amador Valley, also commonly referred to as the Tri-
Valley, serving Livermore, Pleasanton, the City of Dublin (Dublin), and part of the City of San Ramon 
(San Ramon). Dougherty Valley in San Ramon, which is located in Contra Costa County, is served via an 
out-of-service-area agreement with DSRSD. Zone 7 supplies treated water to four retail water supply 
agencies (retailers) in the Tri-Valley: Cal Water, DSRSD, Livermore, and Pleasanton. 

These retailers deliver water for M&I purposes within their individual service areas. Zone 7 works closely 
with its retailers on Tri-Valley water issues. 

Throughout this UWMP, the terms “potable,” “treated,” and “M&I” are used interchangeably to describe 
Zone 7’s water supply to its urban water retailers.  

3.1.3 Zone 7 Water System Facilities 

As shown on Figure 3-1, Zone 7 has a robust water supply system consisting of an aqueduct, surface water 
treatment plants, wells, a groundwater demineralization plant, and a storage and transmission system. 

 

Figure 3-1. Zone 7 Facilities 

3.1.3.1 South Bay Aqueduct 

Zone 7 imports raw surface water from the SWP through the South Bay Aqueduct (SBA) for direct irrigation 
use by agricultural users; for treatment and transmission to retailers and direct retail customers; and for 
groundwater recharge. The SBA, which is owned, operated, and maintained by DWR as part of the SWP 
system, starts from Bethany Reservoir near the City of Tracy in the northeastern corner of Zone 7’s service 
area and leaves the service area southwest of San Antonio Reservoir, ultimately terminating in the City of 
San Jose. The SBA serves the Alameda County Water District (ACWD) and Valley Water (VW, formerly 
known as the Santa Clara Valley Water District), in addition to Zone 7 (collectively, SBA contractors). The 
SBA delivers SWP water pumped from the Delta and water released from Lake Del Valle, which is part of 



 
 

Chapter 3 
System Description  

 

 

 
R–411-60-20-18–UWMP–201023 

3-3  Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

the SWP system. Other water supplies procured by Zone 7 (e.g., via water transfer agreements) are also 
delivered through the Delta and SBA system. The SBA also conveys Delta water to Lake Del Valle for 
storage and later use by SBA contractors. 

3.1.3.2 Surface Water Treatment Plants 

Zone 7 operates two water treatment plants: the Del Valle Water Treatment Plant (DVWTP) and the 
Patterson Pass Water Treatment Plant (PPWTP).  

Built in the 1970s, the DVWTP is located along the SBA, just south of Lake Del Valle, and has an average 
capacity of 36 million gallons per day (MGD), although it is permitted to operate up to 40.9 MGD. The 
DVWTP can receive water either directly from the SBA or from Lake Del Valle. As shown on Figure 3-2, the 
treatment processes include newly installed ozone disinfection, along with coagulation, flocculation, 
clarification, multi-media biofiltration, and chlorine for backup/supplemental disinfection. In addition, 
chloramine is added to maintain a disinfectant residual in the transmission system. 

 

Figure 3-2. DVWTP Treatment Processes 

Constructed in the early 1960s, the PPWTP is also strategically located along the SBA, just south of 
Interstate 580 (I-580), and has a production capacity of 12 MGD. A pilot parallel ultrafiltration plant at the 
same site is no longer in use. Zone 7 is currently upgrading the PPWTP, including increasing production 
capacity to 24 MGD, adding new ozonation facilities, and installing a new 5 million gallon (MG) treated water 
storage tank. These improvements, along with replacement and upgrade of aging plant components, are 
expected to be completed by spring 2022. Because the PPWTP is upstream of Lake Del Valle, it is not able to 
physically receive water from this water supply source. There is a 30-MG raw water reservoir onsite, 
operated by DWR. Once upgrades are complete, treatment processes will include ozonation, coagulation, 
flocculation, clarification, biological filtration, and chlorine for backup/supplemental disinfection. Similar to 
the DVWTP, chloramine is used to maintain a disinfectant residual in the transmission system. 

3.1.3.3 Wells 

Zone 7 owns and operates ten municipal supply wells located in four wellfields. The Hopyard, Mocho, 
Stoneridge, and Chain of Lakes wellfields are situated in the west side of the service area. Their rated 
capacities are summarized in Table 3-1 below. The total combined pumping capacity of all wells is 
approximately 39.0 MGD. Of the total pumping capacity, 10.8 MGD is intended primarily for use in 
emergency and drought conditions. Therefore, total groundwater pumping capacity under normal 
operating conditions is approximately 28.2 MGD. Zone 7 uses the wells to supplement the DVWTP and 



 
 

Chapter 3 
System Description  

 

 

 
R–411-60-20-18–UWMP–201023 

3-4  Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

PPWTP during daily peaks in demands, during the dry season to meet higher average monthly demands, 
and during emergencies or outage(s) of the DVWTP and/or PPWTP. 

Table 3-1. Zone 7 Groundwater Well Capacities 

Wellfield Facility 

Rated Capacity 

gpm MGD 

Hopyard 
Hopyard 6 3,817 5.5 

Hopyard 9 1,110 1.6 

Hopyard Subtotal 4,927 7.1 

Mocho 1 and 2 
Mocho 1(a) 0 0 

Mocho 2 2,221 3.2 

Mocho 1 and 2 Subtotal 2,221 3.2 

Mocho 3 and 4(b) 
Mocho 3 4,164 6.0 

Mocho 4 3,678 5.3 

Mocho 3 and 4 Subtotal 7,842 11.3 

Stoneridge -- 4,580 6.6 

Chain of Lakes 

Chain of Lakes 1 2,498 3.6 

Chain of Lakes 2 3,470 5.0 

Chain of Lakes 5 1,527 2.2 

Chain of Lakes Subtotal 7,495 10.8 

Total 27,066 39.0 

(a) Mocho 1 will be on standby for the foreseeable future. 

(b) When the demineralization facility is operating, water production is lower due to brine concentrate losses. 

 

3.1.3.4 Mocho Groundwater Demineralization Plant 

A reverse osmosis membrane-based demineralization facility (Mocho Groundwater Demineralization 
Plant or MGDP) was installed in 2009 at the Mocho 3 and 4 wellfield to improve delivered water quality 
(lower Total Dissolved Solids [TDS] and hardness) and mitigate salt build-up in the groundwater basin via 
export of brine from the MGDP. This facility can produce up to 6.1 MGD of demineralized water. Under 
normal operation, 20 percent of the influent to the MGDP is lost through brine disposal. 

3.1.3.5 Storage and Transmission System 

Zone 7’s treated water transmission system is shown on Figure 3-1. It has four treated water storage 
reservoirs within the system: Dougherty Reservoir (joint use with DSRSD), DVWTP Clearwells 1 and 2, and 
PPWTP Clearwell. These four facilities provide a total storage volume of 13.5 MG. The new clearwell under 
construction at the PPWTP will add 5 MG of storage to the system. 

Zone 7’s transmission system consists of approximately 40 miles of pipeline ranging from 12 to 52 inches 
in diameter. Elevations across the transmission system range from 520 to 680 feet above mean sea level 
(msl) on the eastern side of the service area, to approximately 330 feet above msl on the western side of 
the service area.  



 
 

Chapter 3 
System Description  

 

 

 
R–411-60-20-18–UWMP–201023 

3-5  Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

3.2 SERVICE AREA BOUNDARY 

Zone 7’s water service area is shown on Figure 3-3. It is located about 40 miles southeast of San Francisco 
and encompasses approximately 425 square miles of the eastern portion of Alameda County, including the 
Livermore-Amador Valley, Sunol Valley, and portions of the Diablo Range. Zone 7 also serves a portion of 
Contra Costa County (Dougherty Valley in San Ramon) through an out-of-service-area agreement 
with DSRSD. 

 
Figure 3-3. Zone 7 Service Area Boundary Map 

3.3 SERVICE AREA CLIMATE 

Climate in Zone 7’s service area is characteristically Mediterranean, with hot, dry summers and cool, moist 
winters. This section discusses historical climate in Zone 7’s water service area (using Pleasanton as an 
example) and the potential effects of climate change. 

3.3.1 Historical Climate 

The historical climate characteristics affecting water management in the Zone 7’s water service area, 
including average evapotranspiration (ETo), rainfall, and temperature, are shown in Table 3-2. The average 
annual precipitation is approximately 17.2 inches, while the total evapotranspiration is approximately 
51.5 inches. Average monthly temperatures vary from 47 to 70 degrees Fahrenheit throughout the year. 



 
 

Chapter 3 
System Description  

 

 

 
R–411-60-20-18–UWMP–201023 

3-6  Zone 7 Water Agency 
2020 Urban Water Management Plan 

June 2021 
 

Note that the Livermore portion of the service area tends to have warmer temperatures, with average 
high temperatures nearly reaching 90 degrees Fahrenheit during the summer. 

Table 3-2. Monthly Average Climate Data Summary 

Month 
Standard Monthly Average 

ETo
(a), inches 

Average Total Rainfall(b), 
inches 

Average Temperature(b), 
degrees Fahrenheit 

January 1.51 2.83 47.4 

February 2.17 2.70 50.6 

March 3.63 2.95 53.8 

April 4.94 1.47 56.9 

May 6.16 0.57 61.1 

June 7.10 0.23 67.0 

July 7.53 0.09 70.2 

August 6.61 0.09 69.3 

September 4.98 0.12 67.2 

October 3.50 1.09 61.0 

November 1.93 1.66 52.6 

December 1.41 3.36 47.1 

Total 51.5 17.2 -- 

(a) Source: California Irrigation Management Information System (CIMIS) data for Station #191: Pleasanton  
(downloaded November 11, 2020). 

(b)  Source: CIMIS data for Station #191: Pleasanton (data from October 2004 through October 2020). 

 

3.3.2 Potential Effects of Climate Change 

California Water Code now requires water suppliers to account for the impacts of climate change on water 
supplies and supply reliability. A discussion of the effects of climate change on water demands, supplies, and 
reliability can be found in Chapters 4, 6, and 7 of this UWMP. This section summarizes those discussions.  

In general, climate change is expected to increase water demand for irrigation and the year-to-year 
variability of demands. This is the result of increased temperatures (which increases evapotranspiration) 
and more variability in precipitation (which impacts supply availability and reliability). Also, natural 
disasters such as wildfires, droughts, and floods are expected to increase in both frequency and intensity. 

Responding to climate change generally takes two forms: mitigation and adaptation. Mitigation means 
reducing the contribution to the causes of climate change (e.g., greenhouse gas emissions). Adaptation is 
the process of responding to the effects of climate change by modifying systems and behaviors to function 
in a warmer and more variable climate. 

In the water sector, climate change mitigation is generally achieved by reducing energy use, increasing 
energy efficiency, and/or replacing fossil fuel‐based energy sources with renewable energy sources. 
Zone 7 has a solar facility at the DVWTP and continues to explore ways to increase the renewable energy 
portion of its energy portfolio. Zone 7 obtains energy from various sources that are already about 
90 percent carbon-free and 70 percent renewable. 